OCT. 1, 1992

GOIPAGT [P

PARTS LIST MANUAL

Model CPM-8

EQUIPMENT DEVELOPMENT COMPANY, INC.
® 100 THOMAS JOHNSON DRIVE, FREDERICK, MARYLAND 21702-4305 USA
301-663-1600 TOLL FREE 1-800-638-3326 FAX 301-663-1607

PRINTED IN US.A.




ILLUSTRATION 1
FRAME ASSEMBLY




PARTS LISTING - ILLUSTRATION 1: FRAME ASSEMBLY

ITtem #

. .

« e

—
CLVLRO~IAAULHL—

b b b
W=

s
[« 3% I -3
o o o

B = = e
O W

N
[N

NN
LoOoOwIRLPWw

w
(=}

Part #

65009
10608
50010
10816
10004
14023
65011
10906
3629

10808
65010
10052
65007
10073
79035
10359
80007
10018
65008
10044
10073
85005
10096
65006
10339
10072
65004
65005
52001
10009
10306
65015
10407
65001
10304
10045
10312
65014
10428
52001
10334
65012
65013
10602
10038
10013
65003
10422
10045
10312

110072

65016

- 65017

65002
10004
10025
10021
10802
10040
10025
10811
10404

Description

Handle Bar

Hand Grip 1" AT-Style

Switch, Stop Button

Screw, Cap 3/8-24 1-1/2

Nut, Lock 3/8-24

Knob, Ball 1/2-13 x 1-3/8"Rd.
Lever, Cam :
Retaining Ring, Ext. 1"
Spacer, Copper Thrust 1"ID
Fitting, Grease 1/4-28 Straight
Cam Shaft Assembly

Screw, Set 5/16-18 x 3/8
Linkage Support, Upper
Washer, Flat 5/8

Bushing, Rubber 5/8ID x 1/4Thk
Screw, Cap 5/8-11 x 3-1/4
Decal, "Cut Control" (Small)
Knob, Ball 1/2-13 x 1-3/8"Rd.
Handwheel W/ 5/8-8 x 18"Rod
Screw, Skt. Hd. 1/2-13 x 3-1/2
Washer, Flat 5/8

Bearing, Ball 5/8"ID Thrust
Collar, Locking 5/8

Linkage, Lower

Screw, Cap 1/2-20 x 4

Nut, Lock 1/2-20

Fork

Spacer, Rear Wheel

Wheel, Alum. 4 x 1-1/2 x 3/4Brg
Washer, Flat 3/4

Pin, Cotter 3/16 x 1-1/2
Screw, Cap 1/2-13 x 8

Nut, Lock 1/2-13

Main Frame

Screw, Cap 1/2-20 x 1

Washer, Lock 1/2

Washer, Flat 1/2

Axle Shaft, Front

Collar, Locking 3/4

Wheel, Alum. 4 x 1-1/2 x 3/4Brg
Screw, Cap 1/4-20 x 3/4
Bracket, Chip Guard

Guard, Chip, Rubber 2.5 x 11.5
Washer, Flat 1/4

Washer, Lock 1/4

Nut 1/4-20

Cover, Belt

Nut, Acorn 1/2-20

Washer, Lock 1/2

Washer, Flat 1/2

Nut 1/2-20

Spacer Tube 1/2"ID x 3-7/16"L
Screw, Cap 1/2-20 x 5

Mount, Engine/Motor

Nut, Lock 3/8-24

Washer, Flat 3/8

Screw, Cap 3/8-24 x 1

Bolt, Carr. 3/8-16 x 1
Washer, Garret 17/32

Washer, Flat 3/8

Washer, Lock 3/8

Nut 3/8-16

er

&

NNNNNNANHNMNO\NNFNNN'—H—NNNHNNN»-H—v—wwwm-—--»—-»—-»—-»dmb-‘r-ﬁHH'—-Nr—-Nu-n—wd»—»-a,—-MN»—N'P‘




Item #

1_40

1.
2.
3.
4.
5.

7.

3
4

Part # Description Qty.
65050 Drum Assembly Complete

(Includes Items 1 thru 4)
65051 Drum Only, Cutter 8-5/8"Wide 1
65054 Retaining Plate, Cutter Shaft 2
10801 Washer, Lock 5/16 6
10053 Screw, Cap 5/16-18 x 3/4 6
20150 . CP407 Cutter Shaft 8-1/2"L 6
12230 CG227 Spacer 1/2"ID *

Cutter Wheels *
12206 JRS501-P Pointed Hi-Carbon Steel
20206 CP305 Flat Tip Hi-Carbon Steel
20156 CP206-T Tunsten Carbide

* NOTE: Number of Cutters and Spacers
vary with type of set-up used.



OO-~JO L H W -

ROTATION

ILLUSTRATION 3:

ROTO-PEEN FLAP DRUM ASSEMBLY

Part #

65060

65061
25050
65062
10038
10834
10037
65063
65065
25020
25010

¥ Note:

Description Qty.

Drum Assembly
(Includes Items 1 thru 8)

Drum Only 7-1/4"

Spacer Ring Set (#1 & 2)
End Flange Plate

washer, Lock 1/4

Screw, Cap 1/4-20 x 1/2
Pin, Roll 1/4 x 1-1/2
End Flange Disc

Keeper Strip 7"

Flap 2 inch, B-Type

Flap 1 inch, B-Type

™
¥ X% O M W=D

Number of Flaps vary with type
of set-up used. :

Flaps are not included with
Drum Assembly.




Item #

AN P Lo

O w3

Part #

65032
65031
10961
10021
10811
65030

65033
65034
10113
10859

ILLUSTRATION 4
DRUM AXLE AND BEARINGS

Description

Axle Shaft, Drum

Retainer, Bearing

Fitting, Grease 1/4-28 x 90
Screw, Cap 3/8-24 x 1
Washer, Lock 3/8

Bearing, Ball 1-1/4"

W/ Snap Ring

Bushing, 1" Hex Bore

Shaft W/ Hub, Drive

Spacer, Steel 3/8"ID x 7/32"W
Screw, Skt. Hd. 3/8-24 x 3/4

Qty.

NN

L L =



ILLUSTRATION 5: ENGINE & BELT DRIVE GROUPING

Part #

15027
15015
4853

10054
10801
10213
10817
10307
10109
10233
81007
10115
65018
10505

Description

Engine, Honda 9 HP (Shown)

Engine, Kohler 8 HP

Engine, B & S 8 HP

Nut 5/16-18

wWasher, Lock 5/16

Washer, Flat 5/16

Bolt, Carr. 5/16-18 x 1-1/2
Key 1/4 Sq. x 2-1/4

Sheave 3"OD x 2Gr.A x 1"Bore
Belt AX-34

Belt AX-33

Key 1/4 8Sq. x 2

Sheave 4,55"0D x 2Gr.B x SH
Bushing, Sheave SH x 1-1/4

Qty.

HHHNN“H&&&#HHHA




\'
%@y

&

ILLUSTRATION 6:
MOTOR & BELT DRIVE GROUPING




PARTS LISTING - ILLUSTRATION 6: MOTOR & BELT DRIVE GROUPING

Item # Part # Description ' Qty.
1. 40000 Plug, Connector 20A/250V 1%
2. 40037 Plug 20A/250V 1%
3. 86026% Wire Harness 10/3 x 24" 1

or 86022% Wire Harness 12/4 x 24" 1

4, 10605 Connector, Strain Relief 3

3/4NPT x .650-.750"Range

5 10740 Nut, Conduit Lock 3/4 NPT 3
6 85045 Starter CBK3-30 1
7. 10362 Screw, Machine 8-32 x 3/4 2
8. 10850 Washer, Flat #10 2
9 10461 Washer, Int. Tooth #8 2
10. 10462 Nut 8-32 2
11. 86027 Mounting Brkt., Lg. Starter 1
12. 10846 Screw, Self-Tap 1/4-20 x 1/2 2
13. 10038 Washer, Lock 1/4 2
14. 65040% Wire Harness 10/3 x 50" 1
or 65041% Wire Harness 12/4 x 50" 1
15, 81026 Motor, Baldor 5 HP - 1 Phase 1
or 81022 Motor, Baldor 5 HP - 3 Phase 1
16. 10054 Nut 5/16-18 4
17. 10801 Washer, Lock 5/16 4
18. 10213 Washer, Flat 5/16 4
19. 10819 Bolt, Carr. 5/16-18 x 1 4
20. 10101 Key 1/4 Sa. x 1-3/4 1
21, 10526 Sheave 3"ODx 2Gr.Ax 1-1/8"Bore 1
22. 10249 Belt AX-31 2
or 81007 Belt AX-33 2

or 10223 Belt AX-36 2
23. 10115 Key 1/4 Sq. x 2 1
24, 65018 Sheave 4.55"0D x 2Gr.B x SH 1
25. 10505 Bushing, Sheave SH x 1-1/4 1

* Note: Plug and Connector (Items #1 & 2)
are not supplied on 3 phase units.
1-Phase units use 10/3 Wire Harness
3-Phase units use 12/4 Wire Harness







7-1/2 inen CUTTER HEAD ASSEMBLY

STANDARD - HI CARBON STEEL CUTTER WHEELS
( JRSS01~P or CP-303)

GENERAL PURPOSE MEDIUM SET-UP

{_—_——J
=
L.

A
]
T i

TOTAL: 72 CUTTERS - 276 SPACERS
]
1 11T
[ [RHUOHA
1 1
L—-m

G

:

STAGGERED SET-UP

NOTE' BE SURE DRUM IS BALANCED AT ALL TIMES :
. = ALWAYS USE SPACER(S) NEXT TO ORUM FLANGE TO PREVENT DAMAGE TO DRUM

SPACING OF CUTTEKS:

The user can change the nunber of cutter wheels used and the anount of spacing
hetween the cutters to fit each job. The only requirenent is that the cutter
head be balanced. Each shaft should have the sane nunber of cutters and spacers,
An uneven cutter head will cause excessive vibration, danage the bearings and
break shafts and cutter wheels. An unbalanced cutter head is an unsafe cutter
head. Refer to diagrans of various cutter—spacer conflgurations and suggested
app! ications,




HENVAL-TOUGH

LIMITED EQUIPMENT WARRANTY

Equipment Development Company, Inc. herein referred to
as EDCO warrants that each new unit manufactured by
EDCO to be free from defects in material and workmanship
in normal use and service for a period of (1) one year
(except in the case of the cutter drum assembly on all
model concrete ‘asphalt planes, in which case the warranty
period shall be 90 days) from date of shipment to the
original retail or equipment rental center owner.

EDCO will, at its option, repair or replace, at the EDCO
factory or at a point designated by EDCO any part, which
shall appear to the satisfaction of EDCO inspection to have
been defective in material or workmanship.

This warranty, does not apply to failure occurring as a resuit
of abuse, misuse, negligent repairs, corrosion, erosion,
normal wear and tear, alterations or modifications made to
the product without express written consent of EDCO: or
failure to follow the recommended operating practices and
maintenance procedures as provided in the products oper-
ating and maintenance manuals.

This warranty does not obligate EDCO to bear any trans-
portation charges in connection with the replacement or
repair of defective parts. This warranty does not obligate
EDCO to bear any expenses for travel time or of personnel
in connection with any service calls.

Accessories or equipment furnished and installed on the
product by EDCO but manufactured by others, including but
not limited to engines, motors, electrical equipment, trans-
missions, etc., shall carry the accessory manufacturers’
own warranty.

THIS WARRANTY IS IN LIEU OF ALL OTHER WARRAN-
TIES, EXPRESSED OR IMPLIED, OR STATUTORY, IN-
CLUDING ANY WARRANTIES OF MERCHANTABILITY
OR OF FITNESS FOR A PARTICULAR PURPOSE.

LIABILITY LIMITATIONS

The Temedies of the user set forth under provisions of
warranty outlined above are exclusive and the total liability
of EDCO with respect to their sale or the equipment and
service furnished hereunder, in connection with the perfor-
mance or breach thereof, or from the sale, delivery, instal-
|lation, repair or technical direction covered by or furnished
under the sale, whether based on contract, warranty, negli-
gence, indemnity, strict liability, or otherwise shall not ex-
ceed the purchase price of the unit of equipment upon
which such liability is based.

EDCO will not in any event be liable to the user, any
successors in interest or any beneficiary or assignee relat-
ing to this sale for any consequential, incidential, indirect,
special or punitive damages arising out of this sale or any
breach thereof, or any defects on, or failure of, or malfunc-
tion of the equipment under this sale whether based upon
loss of use, lost profits or revenue, interest, lost goodwill,
work stoppage, impairment of other goods, loss by reason
of shutdown or non-operation, increased expenses of op-
eration of the equipment, cost of purchase or replacement
power or claims of users or customers of the user for
service interruption whether or not such loss or damage is
based on contract, warranty, negligence, indemnity, strict
liability, or otherwise.

EDCO reserves the right to modify, aiter and improve any
part or parts without incurring any obligation to replace any
part or parts previously sold without such modified, altered
or improved part or parts.

No person is authorized to give any other warranty or to
assume any additional obligation on EDCO's behalf unless
made in writing and signed by an officer of EDCO.

Equipment Development Company, Inc.

PRINTED INUS.A.

100 THOMAS JOHNSON DRIVE s FREDERICK, MARYLAND 21702 @ (301) 663-1600 » FAX (301) 663-1607



